

# HT# 31776



### K.P. BRONZE LTD.

16 Allaura Blvd., Aurora ON L4G 3S5  
Phone: (905) 727-8706 Fax: (905) 841-1070  
info@kpbronze.com www.kpbronze.com

### MATERIAL TEST REPORT

I011892

**SOLD TO:**  
M2M MACHINING LTD  
#15 4216 64TH AVE SE  
CALGARY, AB T2C 2B3

**SHIP TO:**  
M2M MACHINING LTD  
#15 4216 64TH AVE SE  
CALGARY, AB T2C 2B3

Heat Number	Product Description	Certificate No	Certificate Date
21776	HBS C93200/660 11" x 1-1/2"		

Sales Order	Salesperson	Customer PO	Contact	Country Of Origin / Melt
W011845	JUSTINE COSTA	JASON 03/12/18	JASON MCKENZIE	CANADA

### Chemical Analysis (Weight %)

Cu	Sn	Pb	Zn	Fe	Ni	Sb	P	S	Al	Mn	Si
82.7000	6.3600	7.5300	2.7000	.0760	.4110	.1210	.0320	.0340	.0020	.0190	.0010

Bi											

### Mechanical Properties

Yield Strength	Tensile Strength	% EL	% RA	Hardness	Grain Size
.000 KSI (.000 MPA)	.000 KSI (.000 MPA)	%	%		

### Other Tests / Remarks

ASTM - B 505

Quality Control Manager

Quin Wen

Date: 12/04/18